
 
 

Delft University of Technology

A circular economy strategy for valorizing industrial saline wastewaters
Techno-economics and environmental impacts
Roibás-Rozas, Alba; Saavedra del Oso, Mateo; Posada, John A.; Mosquera-Corral, Anuska; Hospido,
Almudena
DOI
10.1016/j.cej.2023.144819
Publication date
2023
Document Version
Final published version
Published in
Chemical Engineering Journal

Citation (APA)
Roibás-Rozas, A., Saavedra del Oso, M., Posada, J. A., Mosquera-Corral, A., & Hospido, A. (2023). A
circular economy strategy for valorizing industrial saline wastewaters: Techno-economics and
environmental impacts. Chemical Engineering Journal, 472, Article 144819.
https://doi.org/10.1016/j.cej.2023.144819
[...]
production systems. Note that the FU is still the mass of COD in the 
influent of the WWTP, allowing for the comparison of all scenarios. 
Furthermore, to study the economy of scale, different influent flows are 
considered (10, 20, and 50 times higher volumetrically). Thus, a scale 
ten times higher than the current one (x10) is considered, representing 
ten small facilities that collectively provide PHA/TAG-rich biomass to be 
extracted in a centralized facility. Accordingly, scenarios for twenty 
(x20) and fifty (x50) WWTPs are also assessed, with a centralized DSP 
facility of higher capacity. Results in this section are consistently 
expressed per FU (1 kg of COD) or per reference flow (kg COD treated 
per year). The selection of these production volume represents the 
number of existing canneries in this area of Spain. Currently, there are 
around 100 canneries [11], so 50 is considered the maximum number of 
facilities involved. 

The system boundaries in Section 5 consider a gate-to-gate 
perspective, where the wastewater enters the system burden-free. While 
in Section 4 (where only wastewater treatment is considered), the sys-
tem boundaries cover from the wastewater reception until the discharge 
of the effluents to the environment, in Section 5, the system boundaries 
also include the downstream operations for PHA/TAG. Thus, in section 
5, the system boundaries include the WWTP modeling as in Section 3, in 
addition to the centralized DSP (i.e., PHA and TAG extraction and pu-
rification). Here, PHA and TAG products are modelled using a system 
expansion approach. 

Therefore, the system boundaries encompass two sequential gate-to- 
gate systems: one for wastewater treatment, (i.e., waste valorization) 
and another for DSP operations (PHA/TAG extraction). This allows for 
expressing the cost/environmental impacts of the system as a whole (per 
FU – kg COD – or kg PHA) or as one of the sequential gate-to-gate 
subsystems (hence, the cost/environmental impacts of wastewater 
treatment and DSP can also be expressed individually). 

Thus, the costs and impacts of wastewater treatment are allocated to 
the WWTPs, while the costs and impacts of PHA/TAG production 
(extraction) are attributed to the DSP facility. Therefore, the cost of 
PHA/TAG production is solely due to the extraction process. 

Note that for environmental LCA, the burdens and benefits of bio-
materials production (PHA/TAG extraction and PHA/TAG replacement 
of fossil products by system expansion) are allocated to the centralized 
facility where DSP is carried out (shaping, compounding, use and end- 
of-life phases of PHA/TAG are excluded from the system boundaries). 

Finally, for the system where both PHA and TAG are produced, costs 
are assigned using mass allocation. Thus, the cost of the production of 
each compound is calculated based on the mass percentage of each 
product over total mass of bioproducts (TAG + PHA) extracted. 

3. Systems and scenarios definition 

The scheme of the scenarios assessed is depicted in Fig. 1, and the 
variables that change between scenarios are summarized in Table 1. 

The production systems were categorized based on the type of saline 
industrial effluents treated, namely MCW or FPW. Additionally, the 
systems were classified according to the processing approach, whether 

3 2019 was chosen as the last year representing a stable economic situation, 
avoiding inflationary episodes and other non-representative economic trends. 

A. Roibás-Rozas et al.                                                                                                                                                                                                                         



Chemical Engineering Journal 472 (2023) 144819

4

linear or circular, and the specific process configurations. These con-
figurations involved various aspects such as enrichment type, modifi-
cations in the aerobic dynamic feeding (ADF), and adjustments to cycles, 
including pH or feeding strategy. 

€Detailed discharge limits and characterization of the industrial 

effluents (MCW and FPW) can be found in Sections S1-S3 of the SM. The 
scenarios under study are categorized as System A (SA) and system B 
(SB), corresponding to MCW and FWP respectively. The index 0 refers to 
the linear approach, which represents the benchmark, while indexes 
1–––5 represent different circular approaches that have been initially 
tested at the lab-scale and subsequently scaled up for techno-economic 
and environmental evaluation. 

In system SA, the wastewater is directly treated/valorized. In system 
SB, oil is first separated from water and then water and oil are treated in 
different process lines. However, SB6 in SB takes a different approach. 
Instead of the biological on-site valorization of oil into PHA/TAG as in 
SB1-SB5, the oil fraction of FPW is sent to an external facility for bio-
diesel production (as in the current scenario SB0). Meanwhile, the 
wastewater is still treated using aerobic granular sludge (AGS) as for 
SB1-SB5. Therefore, this scenario is considered innovative rather than 
circular due to the non-biological oil valorization. 

3.1. Linear approaches 

The linear approach represents the benchmark treatment for 
wastewater management in the fish canneries. These two scenarios (SA0 
and SB0) were defined using publicly available data, samples taken on- 
site, and mass balances. 

3.1.1. Mussel canning wastewater 
SA0 represents the current linear treating for MCW (Fig. 2) and 

serves as the baseline scenario. It has an influent flow of 33,000 m3/ 
year and an organic matter concentration of 11 kg COD/m3. This flow 
represents the average inlet of wastewater treated by the WWTP of the 
mussel cannery. The process design, flow, and plant configuration are 
based on information available in previous studies [11,19,20]. 

The treatment process begins with a primary settler that removes 
solids enhanced by the addition of iron (III) chloride. Then, there is a 
homogenization tank prior to a conventional activated sludge (CAS) 
unit. The CAS consists of one anoxic chamber and four aerobic 

Fig. 1. Graphical representation of scenarios assessed under different approaches and process configurations. The mussel represents the MCW for System A (SA), and 
the tuna fish represents the FPW for system B (SB). 

Table 1 
Summary of scenarios, including main technical differences between systems.  

Scenario Approach Enrichment 
type 

Modification 
in the ADF 

Other modified 
variables 

SA0 Linear Continuous Does not apply – 
SA1 Circular ADF No. Low pH in 

acidification 
SA2 Circular Modified 

ADF 
Settling stage Low pH in 

acidification 
SA3 Circular Modified 

ADF 
Settling stage Low pH in 

acidification and 
High Organic 
Loading Rate in the 
enrichment 

SA4 Circular ADF No High pH 
SB0 Linear Continuous Does not apply – 
SB1 Circular ADF No – 
SB2 Circular Modified 

ADF 
Uncoupling C/ 
N feeding 

Dilution water 
addition along with 
the nitrogen in 
enrichment 

SB3 Circular Modified 
ADF 

Uncoupling C/ 
N feeding 

Dilution water 
addition along with 
the carbon in 
enrichment 

SB4 Circular Modified 
ADF 

Uncoupling C/ 
N feeding 

Low pH in 
enrichment 

SB5 Circular Modified 
ADF 

Uncoupling C/ 
N feeding 

Neutral pH in 
enrichment 

SB6 Innovative* – – – 

* The oil fraction is used for biodiesel production while the wastewater is treated 
using aerobic granular sludge. 

A. Roibás-Rozas et al.                                                                                                                                                                                                                         



Chemical Engineering Journal 472 (2023) 144819

5

continuous series reactors, with a combined volume of 1,200 m3. The 
primary and secondary sludges are dehydrated in a centrifuge, and the 
resultant supernatant is returned to the homogenization tank. The 
dehydrated sludge is composted, which is the prevalent sludge man-
agement alternative for food industrial sludge in the region [11]. 

3.1.2. Fish processing wastewater 
Fig. 3 illustrates the current linear treatment for FPW, which serves 

as the baseline scenario (SB0) for FPW. The process design is based on 
the public records of the local government [21]. It operates at a flow of 
231,000 m3/year and with an organic matter concentration of 4 kg 
COD/m3. This flow represents the average wastewater inlet treated by 
the WWTP of the cannery. 

The treatment starts at the dissolved air flotation (DAF) unit, which 
effectively removes approximately 95% of fats and 80% of solids present 
in the FPW. The remaining wastewater is treated in a 5,000 m3 CAS 
reactor divided into eight continuous series reactors, consisting of two 
anoxic and six aerobic chambers with internal recirculation. The sludge 
generated in the DAF unit is settled in 1 m3 tanks to remove naturally 
floating oils. The oil fraction is sent to an external facility where it is 
transformed into biodiesel. Afterwards, the remaining non-oil DAF 
sludge and the centrifuged CAS waste solids are sent to an external fa-
cility that centralizes sludge treatment by anaerobic digestion. 

3.2. Circular/innovative approaches 

This section provides an overview of the systems employed for the 
treatment and valorization of MCW and FPW within a circular economy 
framework. The design of these scenarios was developed based on 
extensive lab-scale operations, detailed information about which can be 
found in sections S2 and S3 of the SM, and in the literature [7,8,9,10]. 

Each system (SA with MCW and SB with FPW, represented by SA1 – 
SA4 and SB1 – SB6 scenarios) underwent continuous operation for over 

year, using actual wastewater obtained from the fish canneries. During 
this operation, various stages were implemented under different oper-
ational conditions (see Table 1). This enabled the collection of kinetic 
and operational parameters such as biomass concentration, specific PHA 
production, and effluent quality. These parameters obtained experi-
mentally are used for conducting the mass balances applied for the up- 
scaling. 

To upscale the system from the lab-scale size to the required capacity 
for treating the wastewater flows from the canneries’ WWTP (33,000 
m3/year for MCW and 231,000 m3/year for FPW, see sections 3.1.1 and 
3.1.2), mass balances were performed using Excel spreadsheets. This 
upscaling process was used to calculate the size of biological reactors 
and other process units of the WWTP (see the mass balances in sections 
S2.3 and S3.3 of the SM). The remaining plant equipment (i.e., pumps, 
centrifuges, reactors, stirrers, blowers, etc.) were designed according to 
the literature [18] (see the equations used for the design in section S5 
the SM). The results of these mass balances are presented in sections 4.1 
and 4.2, while sections 3.2.1 and 3.2.2 describe the systems based on 
innovative and circular approaches. 

3.2.1. Mussel canning wastewater 
The alternative four scenarios for MCW valorization under a circular 

approach (SA1 to SA4) were developed and scaled-up based on lab-scale 
results described in Roibás–Rozas et al. [10]. Systems SA1 to SA4 use a 
typical three-stage process for PHA production: 1) wastewater acidifi-
cation in a continuous stirred tank reactor (CSTR), 2) MMC enrichment 
with ADF in a Sequencing Batch Reactor (SBR), and 3) biopolymer 
accumulation in a Fed-Batch Reactor (FBR) (Fig. 4). 

The scenarios were defined depending on the ADF strategy for 
enriching the MMC SBR (see Table 1) and the pH and alkalinity condi-
tions in the acidification CSTR. Subsequently, the remaining waste 
streams are treated in a CAS. The sludge streams from the CAS and CSTR 
are thickened in a centrifuge and treated externally by composting. Note 

Fig. 2. Layout of the current linear treatment process of MCW. Dashed lines represent streams with high solids concentration and continuous lines represent 
liquid streams. 

Fig. 3. Layout of the current linear treatment process of FPW. Dashed lines represent streams with high solids concentration and continuous lines represent 
liquid streams. 

A. Roibás-Rozas et al.                                                                                                                                                                                                                         



Chemical Engineering Journal 472 (2023) 144819

6

that some streams are optional and may vary across different stages 
(indicated by grey lines in Fig. 4, representing recirculation and with-
drawal streams non present in all stages). For detailed information on 
the individual process configurations, mass balances, reaction volumes, 
stream flows, and additional details for each scenario, refer to sections 
S2.2 and S2.3 of the SM. 

3.2.2. Fish processing wastewater 
The oil fraction of the FPW is separated in a DAF unit, as for SB0, and 

it is further valorized into PHA and TAG using an MMC (Fig. 5), as re-
ported by Argiz et al. [9]. Hence, five process configurations (SB1 - SB5) 
have been considered, each characterized by different feeding strategies 
and pH conditions (see Table 1). Fats hydrolysis into long chain fatty 

acids and MMC enrichment are carried out simultaneously in the 
enrichment SBR, while fats hydrolysis and biopolymer accumulation are 
carried out simultaneously in the accumulation FBR, avoiding the need 
for an acidification step. This is possible in this system since the long- 
chain fatty acids are hydrolyzed into shorter fatty acids [9]. Conse-
quently, there is no requirement for VFA fermentation in this system, 
and as a result, the SB scenarios do not include an acidification unit. 

The fat-free wastewater is treated in a sequencing batch reactor 
based on AGS. Solids washed out from the AGS are decanted in a settler 
without additional coagulants. Then, both AGS washout and DAF waste 
solids are concentrated in a decanter using chemicals, while supernatant 
is treated by the AGS. Finally, the thickened solids are externally treated 
by anaerobic digestion. 

Fig. 4. Layout of the circular economy based WWTPs for MCW. The grey lines (QR and QWITHD) represent streams that may exist or not depending on the operational 
scenario (see S2 of the SM). Dashed lines represent streams with high solids concentration and continuous lines represent liquid streams. 

Fig. 5. Layout of the circular economy based WWTP for FPW. Color legend: waste streams returning to the main process line (the AGS feeding) are red, dilution 
water (recirculated from the outlet) is green, and oil streams are yellow. (For interpretation of the references to color in this figure legend, the reader is referred to the 
web version of this article.) 

A. Roibás-Rozas et al.                                                                                                                                                                                                                         



Chemical Engineering Journal 472 (2023) 144819

7

Fig. 5 represents the setup of the circular economy based FPW 
valorization process and labels the key stream flows required to perform 
the mass balances. More details about mass balances and process 
configuration can be found in Sections S3.2-S3.3 of the SM. 

3.3. Centralized PHA downstream processing 

For the three centralized downstream cases (PHA from MCW, PHA 
from FPW, and PHA + TAG from FPW), it was assumed that waste solids 
are managed by centralized anaerobic digestion. The DSP for PHA/TAG 
was modelled using Aspen HYSYS as indicated in Saavedra del Oso et al. 
[6]. 

3.3.1. PHA extraction 
When only PHA is accumulated, the downstream processing tech-

nology used (Fig. 6) was chosen according to Saavedra del Oso et al. [6] 
where mechanical disruption was selected as the most competitive 
technology from both environmental and economic perspectives. For 
more information about process configuration, see section S4.1 in SM. 

The process consists of a microfiltration membrane to concentrate 
the solids in the PHA-rich stream. Then, the solid-rich stream is acidified 
with sulfuric acid in a reactor followed by a high-pressure homogenizer 
and an alkaline reactor where sodium hydroxide and sodium dodecyl 
sulphate (SDS) are added to dissolve the non-polymeric cell material 
(NPCM). Another microfiltration membrane is used to both remove the 
solved NPCM and concentrate the PHA solid stream. Finally, the ob-
tained powder is washed with water to remove impurities, and then a 
microfiltration membrane and a spray drier are used to obtain the pu-
rified PHA. All the permeates generated along the downstream pro-
cessing (DSP) will be treated in a DAF unit. 

3.3.2. PHA and TAG combined extraction 
When both PHA and TAG are accumulated by the biomass, an 

alternative downstream process was designed which includes an extra 
section using a hexane/methanol mixture to recover the TAG based on 
Park et al. [22] and Saavedra del Oso et al. [6] (Fig. 6). For more in-
formation about process configuration, see section S4.2 in SM. 

The main process difference with respect to the one in Fig. 6 is a 
higher temperature for the high-pressure homogenization (80 ◦C) and 
the fact that the permeate from the second membrane (after the me-
chanical disruption and the addition of SDS) is sent for TAG recovery. 
This stream is submitted to a hexane/ethanol extraction, and TAG is 
further recovered through a microfiltration membrane. Finally, hexane 
and ethanol are recovered in two distillation units. 

4. Selection of best circular economy-based strategies for 
wastewater treatment 

Once validated at lab scale, those process systems were up-scaled to 
perform a techno-economic evaluation and an environmental impacts 
analysis, and to compare them with the linear treatments currently 
applied in industry. The goal is to select the best treatment approach to 
analyze a biorefinery system with a centralized DSP in section 5. In 

sections 4.1 and 4.2 the wastewater treatment systems for MCW and 
FPW are analyzed considering only the treatment systems (thus, PHA/ 
TAG extraction is not included in the system boundaries at this level of 
the assessment). 

4.1. Mussel cooking wastewater (MCW) treatment 

The mass and energy balances for each scenario were performed 
according to lab-scale results [10]. The reactor volumes, stream flows, 
energy consumption, and the design of the different process units were 
also determined for each process configuration (Table 2, and section 
S2.3 and S5 in the SM). 

The mass and energy flows (i.e., inventories) of the upscaled pro-
cesses were used to calculate both the environmental impacts (due to 
energy/chemicals use and direct emissions) and process costs (due to 

Fig. 6. Flowchart of the PHA downstream process. Dashed lines refer to streams with high solids concentration.  

Table 2 
Flows of the main streams, reactor volumes and energy use, of the System A 
scenarios using MCW.   

SA1 SA2 SA3 SA4 SA0  

Stream flows (m3/day)1 

QINLET 100 100 100 100 100 
QENR 42.5 28.3 27.2 53.4 – 
QACC 55.9 70.3 71.1 43.4 – 
QINOC 42.5 12.6 13.6 54.4 – 
QWITH – 15.7 13.6 – – 
QRE 110.2 3.1 – 111.4 – 
QCAS 86.9 90.7 87.6 87.9 127.2 
QDSP 14.8 12.4 12.7 14.7 – 
QTOTAL-SLUDGE 1.8 1.7 2.0 2.5 3.1 
QOUTLET 83.4 85.9 85.3 82.8 96.9 
PHA (kg/day)2 26.0 45.3 176.9 34.2 –  

Reactor volumes (m3)3 

VENR 152.7 31.4 27.2 165.8 – 
VACC 49.2 41.5 42.3 48.9 – 
VCAS 92.4 199.7 115.8 147.0 1276.0  

Energy consumption (kWh/day) 
Electricity Total 271.6 294.9 268.0 296.3 584.9 
Pumps 4.1 4.6 3.4 4.3 0.4 
Stirrers 178.3 201.2 177.5 192.5 35.0 
Aeration 72.3 71.0 71.0 80.9 534.7 
Centrifuges 16.8 18.0 16.2 18.6 14.9 

1 QINLET is the daily inflow, QENR and QACC are the feedings of the SBR and FBR, 
respectively. QINOC is the enriched biomass to the FBR from the SBR (in stages 